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HA|AEQIF A (150 9001)

Curmers Iszue date: 7 January 2022 Original approvails):
Expiry date: 31 December 2024 130 5001 - 25 May 1550
Certfcate identity number: 104193673

Certificate of Approval

This is to certify that the Management System of:

Forbo-Novilon B.V.

Parallelweg 45, 7741 KA Coevorden, The Metherands

has been approved by LRQA to the following standards:
1SO 9001:2015

Approval number(s): 150 8001 — 0024433

The scope of this approval is applicable to:

Development and production of printed, coated, pressed and hot pressed vinygl floor coverings.

. _'?"" :

;
Paul Graaf
Area Operabions Manager, Europe @m
Issued by: Lloyd's Register Nederiand BV, WENT 1.

fvA LTI

LRQA Group Limited, its aMiates and subsidiares and their respective ofMoers, employ=es or agents are, Indidually and collecSvely, refermed 5o in Sis dause as LROA.
LRG@A assumes no responsibiity and shal not be labie v any person for any loss, damage o expense caused by reliance on the information or advice in @il document or
howsoever provided, uniess Bat person Fas signed a contract wih the neievant LRiG@A entiy for the provision of this information or adwvice and In Sad cxse any responsibiity or
Iabilty Is exchusively on B fermes and condibons st out in that contract.

Issued by: Uoyd's Register Mederiand BV, K.P. van der Mandelelsan 41a, 3052 MB Ro@=rdam, The Nethedands
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Curment [ssue dabe:
Expiry daie:
Certficate identity number:

T January Z0Z2
31 Decembeer 2024
10413558

Ciriginal approwvalis):
130 14001 - 21 Aprl 1595

LRQA

Certificate of Approval

This is to certify that the Management System of:

Forbo-Novilon B.V.

Parallelweg 45, 7741 KA Coevorden, The Metherlands

has been approved by LRQA to the following standards:

ISO 14001:2015

Approval number(s): IS0 14001 — 0024431

The scope of this approval is applicable to:

Development and production of printed, coated, pressed and hot pressed vimyl floor coverings.

7 /f
e -
Vol
i
’ -
Paul Graaf

AN SCCM
WENT. 515
RVALI]

LRGA Group Umited, s afMiates and subsikdlaries and thelr nespecfive offioers, employees or agenés are, Indiidually ard collecively, refermed o In Bis dause as LROA"
LRQA assumes mo nesponsibilty and shal not b labie to any person for any loss, damage of expense caused by rellance on the information or advioe In Sils document or
howsoeser provided, uniess Sat person kas signed a contract wis the relevant LRGA entiy for the provision of this information or advice and In Bt case any responsibilty o
labiity ks exchusively on T ierms and condions s=tout in that contract.

Izswed by: Uoyd's Register Nederiand B.Y., K.P. van der Mandelzisan 41a, 3052 MEB Ro@endam, The Metherands

Area Operations Manager, Europe
lsswed by: Lloyd's Register Mededand BV. Crtyiotie mr e

vm e v gred iy e
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A2 A BB A LHAS A (sA 8000)

; . This certificate is the property of:

38 Queen Street, Glasgow, G1 3DX |

| INTERNATIONAL St Lottt o |
ASSOCIATES |

CERTIFICATE OF REGISTRATION

This is to certify that the Management System '
of |

| FORBO NOVILON B.V.

Forbo Novilon B.V.: Parallelweg 45, Coevorden, NL-7740, Netherlands
| FORBO NOVILON B.V. Office: Parallelweg 45, Coevorden, NL-7741 KA, Netherlands |

has been found to conform with an appropriate and effective management system that meets the requirements of j

SA8000:2014
Intemational Standard

The design, development and production of heterogeneous and homogeneous vinyl flooring. i
The scope of certification described by this certificate relates to the empowerment and protection of personnel who provide |
| products and services for that organisation at the above address(es) including personnel employed by the organisation itself
| and by its suppliers, sub-contractors, sub-suppliers and home workers for the following activities:

Heterogeneous: Paste mixing, Impregnating, Printing, Applying wear layer, Lacquering, Backing, Inspection, Cutting, Packing,

Stock, Dispatch. j

Homogeneous: Chip-making, Scattering, Consolidation, Relaxing, Inspection, Cutting, Packing, Stock, Dispatch i
Certification Date: 18-Oct-2022 Certificate Number: 01-0125-2-SA8
Recertification Due By: 17-Oct-2025 Category: Manufacturing (Vinyl) |

Last Amended Date: 18-Oct-2022 ;

~ This Certification Audit was Performed and Supervised by: Alan James Cherry
i For and on behalf of FORBO NOVILON B.V.: Martine Scheper

. Certification Approved By: SN :
| S R SO
| Rntmd ‘o

| J'&_q,ﬂ , ,
\ Rommel Valbuena — :
. —— Scheme Manager 032 '

| Socdial Accountabilty Infemational and ofher stakeholders in the SAB000 process only recognse SAB000 certficates ssued by qualfied
] CBs granted accradiiation by SAAS and do not recognise the walidiy of SAS000 cerfficates msued by unaccredied organisations or
| organisations accradited by an entity other than SAAS. Stakehoiders can confirm the validity of an acoredited SAB00O certificate form
the SAAS webste www.ssasacceditation org/certication Regstration s subject to $he managament system being connualy maintained
| to the above standard under regular sunveliance. Should surveilance not take place when required, regisiration shall be removed.

To verfy the authenticity of this certficate, please send an emal %o: cedificate wedfcationi@ia-uk com or use the QR Code.
Certificate Validation Code: 46440501.0631-4db9-87 8744 11cd52d101 - Valdate via: hitps)inetis-uk com/Certficale
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Forbo-Novilon B.V. Parallelweg 45, 7741 KA
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S A dHM /e S

T S M254-1 5-00461

QRMBIOIAMT SHA

Confirmation Letter of Declaration

LITHE BETETOO04-19003

(Application Ma.)

S OE|AMY : DE T2 0l Al s

Baplaant) |of FE& = Al

- i MESHA T HE 2758 318 102E(0 ==, $=2tyg)
[Address)

H&49: L HECHT

{F‘rnﬁucl} NdE NS

N2y Sphera

{Baszic Model)

I p el My fia

(Series Modal}

(Model)

HAMI | E4e RETE ¢ PVC HIYA, 2220 flE vlGHISHAE, 2ES
(Fating)

2HE? | & - CHEStPI| MM AR EY 2IHIE 224 67

(Standard) (27171 B =2 1A ® 2017-032 2(2017.2.8}]

® EolMDE HEIE : P
HEHAN @ FORBO-NOVILON B.Y.
M EZES| F4 © PARALLELWEG 45, 7741 KACOEVORDEN, NETHERLAKNDES
Ch =32 o . 2| o Zof gk & 2het

'.a{;'|.g" ol A %t =] n}a A& x| TEE - P = ag = =

ot ol 51 -E'H-Hgsﬁﬂj%tbltlﬂ B &, Hz 18838 L= H2aEs2Eh mal
We issue this Confirnation Letter of Deckralion of the Safety Confimation for the above appiances in
accordanoa wih Adicle 27(1), 27(3) or 28(2) of the Electrical Appliances and Consumer Products Safety Cornrol
At

20184 o8l 4%
Year rnnnlh day

FITI TESTING & RESEARCH INSTI

# 0] MOZEHAME THER S MEEE SFPR, ofl R HED el Sl 2IEE o, O
v el S8l wel 2ka 21E-HL S8 Sholof o),

1. P EEe) P RS 3 A =S Lt of Critcal Componenisl(F7 18500 8R3C]
Mulag | 2 RERE-ERREREe] LB Desciption of the basic Bnd seses maode)

3 PSR JEs] ) EERrsions. Siaes)

HEn

[Rodbo .

FLOORING SYSTEMS



2 AIFAEM kel S
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1, 7|gegy. qyede) Ug E——
28 Ly 7|2 R 2t0) KjolH
Jgng Sphera e als
T8 } Wege S| T
2. sEYeIM TS MANY o
YA WIHY o HAYR i
2019-06-04 HEma ‘
3. MEAN

hase

FTIER

4, 7|€t
4.1 SHHMRISYAMY S+ SHIMYUCIHAAMDE 51X 1 2oz WS ARuE HII=2E o

HUBE olFpalyol wel IWE W 5 Ysdch

42 Mo MY 9 AFYH P, HEY S oMol
SIHOIFWALY E SHYMANDE 51X o
pHE B2l Eol w2} WEEx| § + UdYck

gidseiMIel iRo| HYHUS )
BE % Mu8E
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ETIETELRY,

® 4 a @
' ‘ I (28115) 3% HTN MR ONE YHIL A

Tel - 043-711-8876 Fax: 043-711-3804

TEST REPORT

LN
o] 8| Xp: SHREALYUI|SH-ZTE IR 0 FAF|A 4+ W 35 M255-21-03342
¥+ 9 % 2021-10-19
¥ = o X: 2021-11-11
8 E: gEEXNUSHESR
OIZ|XIHA|A| &Y : Sphera element(50006) F ¥ =T:13

SI2IBHY AlROf| CHE AEADbE of2fet TELict

B AEZO N

01. 29 (KSM3802:2019): QJpHEH

#]1
YaNE, BoE R, :
223 73 ©s
“2) 28
=g 002 23 ABY AHO| e
ojaT o 29,
BE 9 Mzo| 229, £of @= 20| 28

2% & 0|82 ¢

* CHEHOIX| A& **

S
Foi

&

FITI A& ot ol I L
&

¥ 2M B|Q HE . GIDH-TQIU-SILE ¥
(BHOIXIDf Fa F "UHMHFUH oM 2A Ol HSE Saf § HE Cig BT £ g4

O SRME HAIR Al20] GF AQAASH HHMEN OF GUE LI3X YIS0, AIZH2 A7 FA|N PEYLIT
Ol SRME AT RE A MO 80| 0| BY, ¥4, 3D 4 23852 AEN + RS0 85 0/9/5 NRE ITUC

0} ME M= KS Q ISOMEC 17025 2 KOLAS P15 ass %3 Sy

Of WHM= WRRUE oot gnm:a A o ml QlafE /M =(e-DOCUMENT SERVICEIE MMM i F oKLt

[Rodbo .

FLOORING SYSTEMS




ETNEFERY,

Fiwi

(2BLIS) 8% FFA AN U FHIY N
Yol 043-711-BB7S Fav  043-711-8804

THB ; M255-21-03342
o . 2/3

Ji o

fo

02. YU (KS M 3802:2019): mm

#1
20°C 04
45 °C 0.5

03. TR UUS (KSM 3802:2019):%

#1
448
04. 70| o3t ZO| #B}E (KS M 3802:2019): %
#1
Z0j 003
Gl 0.02
05. 2}HLER (KS M 3802:2019): %
#1
0.08
) AMEH {100+ 3)°C, 6 h
06. EHIUEM (KS M 3802:2019) : um
#1
Yai 15.7
| gt 140

Of ¥XME HAE AR ¥ AYFASM TIMME] g THE =80 HOO0, ABEE Y2X7 HAF BEAUL
Of AMAME FITIS AM M® #2| 20| 8%, MM FD X 22852 ARE F ROY RS OY9 ARE 2TLUCE
Ol dHME KS QISO/EC 17025 9 KOLAS 2183 SARE T2 S¥urct

Ol FMME HENYY IHY FEH0, AR U T3 Q4M/IYU X DOCUMENT SERVICHR AYEAN U8 B 18YLC
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#1
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A|HME Ho|AEs TIMTE A Mol KB} 9 =20 Qe
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ENNERERTET

-
INEPEESPY
‘1 A} - -
dREINA e MEAMME :21-01-01238 KEITI
MERWA 2HT REZ 25 HOAI (L) /(& 2) RPN IaY
T2 | 02-2284-1660 T2 : 02-2284-1661 N S »
1. o9&t
3| AF O SIEEANRAT|SY-THTA2|0F FABIA
F A (05855) MEEEA &M SEHHR 167, BF 1511 N (EUS, FUYHAEY)
O|2) YAt : 2021. 10. 12. '
2 8§ L BIEBX ASE
3. A & 9 : Sphera Element(50006)
4. M®7IZt: 2021, 10. 12, ~ 2021, 10, 27.
S. AMETA : MESHUA 2WP JEZ 215 @2 38 (MAYAEY OHEAY)
6. ”ﬁa! . \ ..~,v1;|j‘g"~ "-A‘ .! : :‘, ‘
Nggs og J'NgEa | gsean | Ayyy
vOC mg/o?':ﬁ 0010 | 00007 L AUBNEBYAYIIE
Toluene gy h N.D. 0.00033 ClusdaEALA
= -y HZ020-23% (202007.31))
Formaldehyde ' |Smg/mh | 000l | popo3 | EST21311d, S 026011c,
|3 V4 L' = .lLi 1 ¥ ll; <. ES 026021c
4: "1 4 c)\ L 1 '_ ” 1"\ k’ {:
-t 15 IS Q!}Qiﬂﬂwmm&ﬁhmnnon Smit) ** Tr{Trace Level Dotection) : SOIE 48 ﬂ;
wND.: [Not detected( B U9 F 27184 AWOA ofp)) =]
WD 1 47 UBE AT HEY NEC GE FHO|D BE 9 ASE BUUC
2 AEEEMSl YO RNSIO| MENHE UG VUG A
3.X5 Q ISO/IEC 170255 KOLAS B3~ o P
4. BABK AER S AT ﬂ%ea&ﬂ’ﬁ&@ ‘lﬂ‘l‘ *liclﬂﬂ'\*lﬁiﬂmu‘. AR ERX= 0lH0 ASE WUB
AR} o ol [elaayxt
% ¢ 23 of & )W 4
g B:8u9° " 4 9oy
gl M3 ME AHAE7| 0P Y M (International Laboratory Accreditation Cooperation) 2% 9173 83 (Mutual
Recognition Arrangementi0] AP H301H7|AKOLASIR S E| S0 w2 2O ) AlE Hapuch
2021. 10. 27.
ek P B k)
.
s I
ot g A MY =
Korea Environmental Industry Technology Institute

KEITI-QPF-16-02(02)
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=L AR EXH M/ B2 0| E gh2FA| ™ ks M 1991

IEREESPY

e -
SR M| HEAWS : 21-01-01237 KEITI
ME%A £Y7 B2 2 HOIX| (1) /(% 3) RUIHLIGY
U} ; 02.2284-1660 WA | (02-2284-1661

1. 2ja|xt

S| A B SHEBIAMQIR - TR D30 FAS|AL

F 40 (05855) MESEA S0P FUHE 167, BE 1511S(E8E, SUYHE)
22| YAt ; 2021 10.12.

8 &£:#IEX ASE

Al & ¥ : Sphera Element(50006)

AI@2|2t : 2021. 10. 12. ~ 2021. 11. 04,

MEELE : RSN 2HF 282 215 W 38 (MAEAYE DEEAY)
Algdat : GEHo|x] Ax WDUSTR)

o wn A wN

Ay A R

HE N B of i/
IR L C 9 0¥y

2021, 11. 04,

L S B s BV B

Korea Environmental Industry Technology Institute
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K

Al [=x

M/E

NEEEEPY

¥ ND. [Not detectodt N 2UE T at‘p’l 018

D1 H7 YEE K| Ha&u:t! e
2. MEYH MO Reo) Mo 48
3. &5 Q ISOMEC 1702524 chiymlaga

|
L

RO WS NN S
& ™ B

-'l

i
1 B

L Oy *“DL
4 SURZ YUY YT uh‘wa*'ﬁﬂsaor xmruaa Ty Aré«:u ;

SR ALY e SN WS - 21.01.01237 Kﬁ]"l
MESEY 2E7 282 15 HO|X| (2)/( % 3) SRUAALIEY
T3 0 02-2284-1660 M2 ; 07-2254-1661
0O MgEat
NEBR gy | Nuay | 2sen | A
EEEEREE] makg | NDA 09 KS K 0730 : 2017
DBP(Dibutylphthalate) A% | ND. | 0005 KS M 1991 : 2016
BBP(Butylbenzylphthalate) A% | ND. | 0005 KS M 1991 : 2016
DEHP(DI-(2-ethylhexyliphthalate) | 4 % | ND, 0005 KS M 1991 : 2016
DNOP(Di-n-octyl phthalate) A% \QP % 0,005 KS M 1991 : 2016
DINP(Di-(iso-nonylphthalate) 4 P87 % | ND. | /0,005 KS M 1991 : 2016
DIDP(DI-(so-decyliphthalate) ™ | 97 % | ND. | odg. | ksmser:20s
1 HESA(Limit of quantitation) ~ €

/

Pﬂ o7l ojyo] URE WAY
=

KEITI-QPF-16-03(01)

[Rodbo

FLOORING SYSTEMS

20



NN ERENVEC N

AMEEEHM

U -
AN sd gxave 000257 | KEITH
MEBRYAN 297 TEE 215 1| 0| ) (3)/¢( 3 1) ‘ giamm,lw
M3 - 02.2284.1660 WA 02-2284-1661 | ;
0 A=A
2. \

KEIT-QPF-16-03(01)

FLOORING SYSTEMS



AlEEEH A :
sasaneed s noame | KEITY |

MEREN 287 UBE N5 HOIXl (1) /(& 2) ARUBAU Y
T3 - 02-2284.1660 WA ;0222841661

1 2=%
3| A Y SIRBAMRIT|SR- TR N30} FABA
T A 1(05855) MESEAl S0 STHHE 167, BE 1S1IB(REE, REYH 2EIR)
o|2|Yx} : 2021. 10.12.

2 8 £ p3uEX A58
3, Al ¥ : Sphera Element(50006)
4, AE21Zt:2021.10.12. ~ 2021, 11. 02.
5. AEZA : MESWA| 2B TSR 215 ¥ 35 (MOBAEE OHBAME)
6. Auaa WDUSITRY o
AlgEs B 49 CAYEN | AESA L Alggy
& (Lead, Pb) mgﬂ(g ND: 50 4

‘gaguanzyNElE
ARYBHTRATA
H|2020-45% (20201020,

& (Mercury, Hg)
7tE & (Cadmium, Cd)
67} A28 (Hexavalent

Chrome, Cr®)

al B

t MYYAIm of quantitation) ~
* ND. [Not detecteck B 4B £ Z-ﬂt"l 0j3)

HID 1, 47) UEE AN S0 A{:u W 20| 2 BE 9| MRS agmm
2 NEEHM URLO MASO NEYE AF Forut,

3.5 Q ISOAEC 1702554 KoLAS Al Aaphia’d A | ’4‘“"‘ \ e
4 BYEX PRFY AP PIPINRIAH0 Mok MROT LR AR MO0, AlES) BUXE 0|40 HBE HUT 1
S ) 7|@ MYt
% o o}ﬂb« .
4 gy ¥ %o

2021. 11. 02

3
IS FMYT e A

Korea Environmental Industry Technology Institute

KE[TI-QPF-16-03(01)

[Rodbo .

FLOORING SYSTEMS



INEREESPY

e

eraEAMY7|EH MEMHS - 21-01-01236 KEITI

HERWMN 297 AR 215 ‘ HOIX| (2) /(& 2) UFPPEY g
M9 :02-2284-1660 WA - 02-2284-1661 | i

|
-4
|

O A=A

| 21-01-01236 |

KEITT-QPF-16-03(01)

FLOORING SYSTEMS



=L AldX A /pisp

Al EH A

- e
SR Ed M7 |IEE YEA S : 22-10-00503 KEITI
MESEA 209 UBE 1S HOIE] (13/1 % 2) T e ]
B 02-2284-1660 |2 : 02-2284-1661 X £
1. 22|%

2 ALY . ZER2|0F FaIF|AL

F 2 (05855) MEEEA 20 £OCf2 167, 8 1S1ISEYS, SHAGZELR)
o|2| ¥X} : 2022 06, 10,

2 & E: iy
3. Al 8 Y : Sphera (=102}
4. AE71Z 1 2022 06, 10, ~ 2022, 06. 20
S. MEEA : MESYA 2MP TEE 215 Y 3F (METEAEHYE DEBAMH)
6. AMEaa . WDUSTRY &
NEES el Q,w‘kmam aweA L, AEey |
DIBP(Diisobutylphthalate) | 24\ N.D. 0.005 | f[ KS M 1991 : 2016
~ Z
\}\ '/‘
: k E E Wﬂr E
/
‘;-
t AEYA LM of guantitaton) ‘f," ,\_w
t ND [Not detectedd B EHE £ ag A vy

4D 1 47| YBE %R} HEY 49.’5( WYl BMOID BE o AER ﬁ'-l‘x?ﬂ
2 MBEHME] YOl A wet}*'- ‘?/i 5 o I\ Z

AS -<I¢(‘/1FL ’0(59.' !OIAS ‘”“2! 4“ Q "\g {.\21
xp 43 %) . R
e | ‘-
oo & - eq BF | o}ﬁrw :
|4 9 et |8 womy

2022, 06. 20, |

s 2 8

Korea Environmental Industry Technology Institute

KEITI-QPF-16-03(01) ;

[Rodbo

FLOORING SYSTEMS

24



Al EHM

SR EEddTIEd

MESRA 87 U482 215
Fa} . 02-2284-1660 M= - 02-2254-1661

MM : 22-10-00503
HOIX (2)/(% 2)

O AlEAR

KEITI

AIPPUU7ISY

abs |

KEITI-QPF-16-03(01)

FLOORING SYSTEMS

O,
¥ o ‘v
OF 94 21 O Z
.‘17‘3 ’/_...‘ 1 l o I\ -
dl, © e
L
25




ENVIRONMENTAL PRODUCT DECLARATION

SPHERA

FORBO FLOORING SYSTEMS
RESILIENT HOMOGENEOUS VINYL FLOOR COVERING

Sphera Element
Color 51018 "Contrast Mortar”

FLOORING SYSTEMS

The Forbo Sphera collection is setting
new standards in homogeneaous vinyl
due to its design, technology and
performance. All the latest insights and
tachnology have been used to create
‘smart’ and innovative solutions resulting
in 8 premium collection, Sphera heralds
a new era in homogenous vimyl. SMART
(Sustainable, Modern, Advanced,
Robust Technology) and suitable for
where a durable, bright and sustainable
floor is required.

Forbo was the first flooring
manufacturer to publish a complete
Life Cycle Assessment (LCA) report
verified by CML in 2000 to create
full transparency that is
independently evaluated. To offer
further transparency this EPD s
also including additional information
to show the impacts on human
health and eco-toxicity.

For more information visit;

veww forbo-flooring.com
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Sphera

ENVIRONMENTAL PR:

P - |
DUCT DEC

Resilient Homogeneous Vinyl Floor Covering

This declaration is an environmenital product declaration (EPD) in accordance with 130 14025, EPDs rely
on Life Cycle Assessment (LCA) to provide information on a number of environmental impacts of products @
over their life cycle. Exclusions: EPDs do not indicate that any environmental or social performance L0000
benchmarks are met, and there may be impacts that they do not encompass. LCAs do not typically address ©
the site-specific environmental impacts of raw material extraction, nor are they meant to assess human health
toxicity. EPDs can complement but cannot replace tools and cedifications that are designed to address these impacts
and/or set performance thresholds — eg. Type 1 cerifications, health assessments and declarations, environmental
impact assessments, etc. Accuracy of Results: EPDs regularly rely on estimations of impacts, and the level of accuracy
in estimation of effect differs for any particular product line and reported impact. Comparability: EPDs are not
comparative assertions and are either not comparable or have limited comparability when they cover different life cycle
stages, ane based on different product category rules or are missing relevant environmental impacts. EPDs from different
programs may not be comparable.

lacmrdance with |50 14044 and the reference PCR by:

UL Environment
PROGRAM OPERATOR 333 Pfingsten Road
Northbrook, IL 60611
Forbo Flooring B.V.
Industrieweg 12
DECLARATION HOLDER P 0. Box 13
MNL-1560 Af Krommenie
DECLARATION NUMBER | 4790857479101 .1
DECLARED PRODUCT Sphera Resilient Homogeneous Vinyl Floor Covering
EM 15804 +A2: Sustainability of construction works — Enviranmental Product
Declarations — Core rules for the product category of construction products
REFERENCE PCR EM 16810:2017 Resilient, textile and laminate floor coverings — Environmental product
declarations - Product category rules
DATE OF ISSUE September 1, 2023
PERICD OF VALIDITY 5 Years
Product definition and information about building physics
Information about basic material and the material's origin
CONTENTS OF THE Description of the product’s manufacture
DECLARATION Indication of product processing
Information about the in-use conditions
Life cycle assessment results
Testing results and verifications
The PCR review was conducted by European Standards
CENITC 134
https:ifveww . en-standard ew
This declaration was independently verified in accordance with SO
14025 by Underwriters Laboratories c’fsf“% wel
L INTERMAL & EXTERNAL Cooper McCollum, UL Environment
This life cycle assessment was independently verified in irment

Thomas P. Gloria, Industrial Eculngy.ﬂnrrsultants

[Rodbo
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=2 QS A - slip Resistance DIN 51130

TCKI N

Stichting TCKI  Florijrwag &, Vele-Arnham, Tha Matharlonds #3101 26 3845400 TETING
PO Bos 27, ML-ABED A4 Velp  KvK A1047499 info@tckinl wwew ickinl Rl [ 154

ANTI-SLIP EIGENSCHAPPEN VAN VLOERMATERIALEN

Opdrachtgever : Forbo Nowvilon B.V.
J. Jeuring
Postbus 148
7740 AC COEVORDEN

Producent : Forbo Howilonm B.V.
Postbus 148
7740 AC COEVORDEN

Ordernummer TCEI : 20.02.00938
Steekproefnummer : Sphera EC/SD
{Tevens factuuraanduiding)

Steekproefdatum : 05-02-2020

Datum ontvangst : 06-02-2020

Bemonsterd door : De producent

Aangeleverd door : De producent, per post

Aard van het materiaal : Vlicerbedekking

El=ur : Beige met wit

Socort : Thickness 2.00 mm; Weight 2900 g/m2

1. Loopmethode, schuin vlak: met schoeisel

Hoogachtend,
Velp, 12-02-2020

_l L

ingl. Ineke Geist, hoofd laboratorium.

ot 2Ly,

. u_-.-.an.,.J'. ||-.|..!’._,.«—_5i.u..'-:'.l-:1i|:q:u &n interpretatled van 44 Fesultates vallen buiten de Scope vaBn de acereditatis.

= marvullande Informatie inrake de vitvosring van de beproavingen a&n de meetaontekerheid vasn analyseresul taten
is ap verroek wrkrijgbair bi] het laboraterion manadement &n te vinden in hat toslichtisgendscumsnt .

* pasaltaten olt dere rapportage hebben allessn baitrekking op Pat onderrochis Bordtermateriaal .

* PYarmenligwoldiging van dit docoment 1a allessh toejestaan na woorafgainds toeitemming wvam TOEI of de apdrachtgever.

Bladziide 1 wvan 2
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=2 QS A - slip Resistance DIN 51130

TCKI NN

Slichting TCKI  Florjrwag &, Vale-Arnham, Tha Matharlends +31 26 3845400 TEETING
PO B 37, MLABED A4 Velp  Kvi 41087490 info@ekinl s ickinl fvh L5

Q' 1. Bepaling van de antislip eigenschappen (CEN/TS 16165, annex B en DIN51130)

Beproeving van de slip wesrstand van vlcerafdekmaterialen wvoor
werk-ruimtes en esn werkomgeving met slip gevaar; lcopmethode - schuin
vlak test volgens CEN/TS 16le5, annex B en DIN 51130).

Ordernummer TCEI : 20.02.00938

Steekproefnummer : Sphera EC/SD

Beproevingsdatum : 12-02-2020

hard wan het vloerafdelmateriaal:

Zie kopblad

Afmetingen afzonderlijkes producten (lengte = bresdte) : 1000 = 500 mm
Beschrijving van de oppervlaktestruktuur van het vlcerafdekmateriaal:
Viak

Voegbreedte : n.V.t.

Contaminant: Motorolis SAE wviskositeitsklasss 10W-30 1
Testscheoeisel: Leipzig welligheidsschoen

Testresultaten:

Maximale hellingshosk in graden:

Testloper 1 Testloper 2
B.1 B.3
g.0 B.E
B.1 7.9
Gemiddelde 8.1 B.3
Femiddelde maximale hellingshoek: 8.2 (8 wvolgens CEN/TS 1&l&5)
Klasse becordeling DIN 51130: RS

Becoordelingstabel slipweerstands-eigenschappen DIN S51130:

Gemiddelde hellingshoek Slipweerstandsklasse
6" tot 10° RS
meer dan 10° tot 19° R10
meer dan 19° tot 27° Ell
meer dan 27° tot 35° R1Z
mesr dan 35° Rl3
"] De Bat "0 aangeduide verrichtinges zijn PvR-geacoreditesrd. Bladrijdae 2 wvan 2
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= 2 Q1S A - Fire Test / Sphera EC

Produite A TUVRheinland®

Froducfs

Priifbericht-Mr.: 89216445.01br Auftrags-Nr.: 106016 Seite 1 von 14
Test Report No.: Order No.: Page 1 of 14

Kunden-Referenz-Nr.: 4501089719 Auftragsdatum: 22.01.2020
Client Referance No.: Order date:

Auftraggeber: Forbo-Movilon B.Y., De Hobwert 12, 7741 KC COEVORDEN, The Netherlands
Client:

Priifgegenstand: Resilient floor covering
Test item:

Bezeichnung / Typ-Hr.: Sphera EC
Identification | Type No.:

Auftrags-Inhalt; Classification of burning behaviour
Order content.

Priifgrundlage: EN 13501-1:2007+ A1:2009

Test specification: Classification of burning behaviour
Test methods: Ignitability of products subjected to direct impingement of flame (EN
ISO 11925-2-2010/C1-2011) and determination of the burning behaviour using a
radiant heat source (EN /SO 9239-1:2010)

Wareneingangsdatum: 22.01.2020
Date of receipt:
Priifmuster-Mr.: MT20-106016.01
Test sample No.:
Priifzeitraum: 22012020 - 11.02.2020
Testing period:
Ort der Priifung: Westervoortsedik 73,
Place of testing: BE2T AV Amhem, Netherands
Priiflaboratorium: TUY Rheinland Nederand B.V
Testing laboratony.
Priifergebnis*: Siehe Sonstiges ! See Other
Test reswlt*:
gepriift von | tested by: A kontrolliert von / reviewed by L"“}Fﬂ ,n" -
ey F) L [ e
£ / IJID? | 5 .I.. =+ EF -
12.02.2020 M.A. van de Viekkert ("M 12.02.2020 R. Boerboom “"ﬂﬁ
Diatum Mame | Stellung - Unterschrift Diatum Name | Stellung Unterschrift
Date Aame | Position Signatura Date Mame | Position Signature
Sonstiges | Other Test result- See clauss 4 on page 5.
Zustand des Priifgegenstandes bei Anlieferung: Prifmuster vollstandig und unbeschadigt
Caondition of the test item atf delivery: Test iterm complete and undamaged
“legender 1 =sehrgut 2= qut 3= nefredgend 4 = ausreichend 5= mangsinat
Piass) - enispricht 0.0 Prifoundagein)  Flal) - entspricht nicht 0. Prifgnndiagein)  Mis - nichi anwendbar KT = nicht geteste!
Legendt 1= ery good 2= good 3= safisfacty 4= sufcient 5=

Prass) = passad a.m. fest speciication/s)  Fiall) = falled 2m. fest speciication|s) M = not appicable M7= nct tested

Dieser Prifbericht bezieht sich nur auf das o.g. Prifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prifzeichens.
Thiz fest report anly relates fo the 5. m. fesf sample. Withowt permizaion of the fest cenfer thiz fesf repart is not permitfed fo be
duplicafed in exfracts. Thiz fest report does not entile to camy any fest mark.

Rl

TUV Rheintand Mederland BV, - Westervoortsedijl 72 - ML -5827 &Y Amhem - Tel: +31 B2 BES 7 BEE - Fac +31 83888 7 B70
Mail: irfo@nl buv com - Web: wew tuv.cominl
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S M - Fire Test / Sphera EC

Produkte A TUVRheinland®
Priifbericht-Nr.: 89216445.01br Seite 2 von 14
Test Report No.: Page 2 of 14
Liste der verwendeten Priifmittel
List of used test equipment
Priifmittel Priifmittel-Mr. [ 1D-Nr. Hachste Kalibrierung
Test equipment Equipment No. | ID-No. Next calibration

Flooring Radiant Panel ADD9ZS 20.08.2020

Anemometer AD1989 26.09.2020

Scales ADDTES 14.09.2020

Thickness gauge ADD904 17.01.2021

Metal ruler 1 ADTTE9 12.12.2020

Yertical ignitability test cabinet AD1576 A
Stopwatch AD1659 11.12.2020
Metal reference plate ADDS13 12.12.2020

[Rodbo
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=2 Q2 ZF M - Fire Test / Sphera EC

Frodukte " . s
Products A TUVRheinland
Priifbericht-Nr.: 89216445.01br Seite 4 von 14
Test Report No.: Page 4 of 14
Absatz EMN 13504 -1: 2007+ A1:2009 Messergebnisse - Bemerkungen | Bewerfung
Clause Anforderungen - Prifungen [ Requirements - Tesls Measuring resulfs - Remarks | Evaluafion

Construction data (indicative) of the product obtained by the testlaboratory after pre-

conditioning
01-4.3-P.02-322-WiH

Test conditicn

23 % 2°C and 50 # 4% relative humidity

Pre conditioning, duration

= 48 h & until constant mass is achieved

Total thickness (mm)

21

Tatal mass (g/m?)

3014

Density (kg/m?)

1415

Note: the defermined construchion data are used for determinabion of consfanf mass, the used festmethod is not in sccordsnee
wih the deferminsbion of consiruction data according the specification standsrd. Therefore the tesiresults should be handled as

s

Ignitability of products subjected to direct impingement of flame

EN 180 11825-2:2070/C1:2011

Date of teating

11.02.2020

Pre-conditioning, climate

23 £ 2°C and 50 # 4% relative humidity

Pre-conditioning, duration

z 48 h & until conatant mass is achieved

Description of substrate Fibre cement board, thickness & £ 2 mm,
density 1800 + 200 kg/m?® conforming to
EM 13235:2010

Flame application Surface

Flame application time (s) 15

Requirements aceording EM 13501-1:2007+A1:2009 See clause 5

Test resultis)

Orientation Length Width

Test sample 1 2 3 1 2 3

Ignition of the sample Yes [ Yes | Wes | Yes | Wes | Yes

Flame tip reached 150 mm above the application point MNo Ho No Ho Mo No

Dwration after application when the flame tip reached the | M/A | WA | WA | NA | NA | N/A

150 mm above the application point (s)

Extent of damaged area, length {mm)

Extent of damaged area, widith {mm)

10 10 3 10 10 10

Material melts Wes | Yes | Yes | Yes | Yes | Yes
Shrinks away from flame withouwt being ignited Mo Mo No Mo Mo Mo
After ghowing Mo Mo No Mo Mo Mo
Flaming dropletsiparticles which caused ignition of filter No No No No No No

paper

Ry

[Rodbo
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=2 Q2 ZF M - Fire Test / Sphera EC

Produkte i - &
o A TUVRheinland®
Priifbericht-Nr.: 89216445.01br Seite 5 von 14
Test Report No.: Page 5of 14
Absatz EM 13501-1: 2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring resulls - Remarks | Evaluafion
3 Determination of the buming behaviour using a radiant heat source
EN IS0 8239-1:2010
Date of testing 11.02.2020
Pre-conditioning, climate 23+ 2°C and 50 £ 4% relative humidity
Pre-conditioning, duraticn z 48 h & until constant mass is achieved
Description of subsirate Fibre cement board, thickness & £ 2 mm),
density 1800 + 200 kg/m? conforming to
EM 132352010
Fixing method The samples are glued to the substrate with
Eurccol 540.

Requirements according EM 13501-1:2007+ A1:2009 See clause 5
Test result(s)

Test sample 1 2 3 4 Mean
Crientation (Length: T, Width: T ) T T T 1 T
Flame spread (cm) 12 8 12 11 12
CHF / HF-30 (kW/im32) 104 (=109 | 104 105 10.4
Maximum light attenuation (%) 30.9 2B.3 41.2 3.2 4.4
Smoke production (%.min) a7 76 g9 102 99
Cbsenvations:

Specimen 1. 2, 3 and 4: Flashing. transitony- or sustained flaming are observed.
Specimen 1. 2, 2 and 4. Extinguished naturally befiore the end of the test duration.

4 Classification of buming behaviour
EN 13501-1:2007+A1:2009
The product, Sphera EC, in relation to its reaction to fire behaviour is classified: B
The additional classification in relation to smoke production is: 51

Reaction to fire classification : Ba — 51

Field of applicaticn
- As a floor covening in accordance with the nominal product parameters given on page 3.
- On end use substrates of classes A1 and A2-81,dD according to EN 13238:2010.
- Glued down with Eurocol S40.

Statements

- Thiz document does not represent type approval or certification of the product.

- The test results only relate to the behaviour of the test specimens of the examined product
under the -particular conditions of the test in laboratory conditions; they are not intended to be
the sole cntenon for assessing the potential fire hazard of the product in wse.

- The validity of this report will expire directly after alterations or medifications of the examined
product (combination)(s) andlor the criteria.

[Rodbo .
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=2 Q2 ZF M - Fire Test / Sphera EC

Produkte ¥ . &
ot A TUVRheinland
Priifbericht-Nr.: 89216445.01br Seite & von 14
Test Report No.: Page & of 14
Absatz EN 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen / Requirements - Tests Measuring results - Remarks | Evaluation
5 Potential clazses of reaction to fire performance for floorings
EN 13501-1.2007+A 12009
Class Test method(s) Classification criteria Additional classifications
ENISO 1182 2 AT =307C; and
and Aom = 50 %; and -
f=10 (i.2. no sustained flaming)
Aln EMISO 1716 PCS = 2.0 Mkg 2 and
PCE =20 MJim2tand
PCE=1.4 MJim? - and )
PC5=20Mlkgd
EN IS0 1182 2 AT =50°C and
ar Aimi = 50 % and -
k=208
A2 EN IS0 1716 PCE = 3.0 MJikg = and
! and PCS <40 Mlm?2® and
PCE = 4.0 Mdim? © and )
PCS5=3.0Mlkg®
EN IS0 9238-1 ¢ CHF = 8.0 kWim?* Smoke production ©
EMN IS0 92391 ¢ CHF = 8.0 kWim?* Smoke production @
and
Br EN IS0 11925-2 ™ | Fs = 150 mm within 20 3 -
Exposure =153
EN IS0 92351 = CHF = 4.5 kWim? Smoke production @
and
G EN IS0 11925-2 ™ | Fs = 150 mm within 20 3 -
Exposure =153
EMN IS0 92351 = CHF = 3.0 kWim= Smoke production @
and
Din
EM IS0 11925-2 ™ | Fs = 150 mm within 20 s
Exposure =158 )
E EMN IS0 11925-2 ™ | Fs = 150 mm within 20 s )
Exposure =158
Fn Mo performance determined
. For homogensows products and substantial components of non-homogensous products.
b For any extemal non-substantial component of non-homogeneous produwcts.
: For any intemal non-substantial component of non-homogeneous products.
= For the product as a whole.
- Test duration = 30 min.
' Critical flux is defined as the diant flux at which the fame extinguishes or the radiant flux after a test period of 20 min,
whichever is the lower [i.e. the flux comesponding with the furthest extent of spread of flame).
v 51 = Smioke £ TED % minutes;
s2 =not s1.
" Under conditions. of surface flame attack and, i approprate to the end wse application of the product, edge flame
attack.

[Rodbo .
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=2 QS A - Fire Test / Sphera SD

Produite A TUVRheinland®

Froducfs

Priifbericht-Mr.: 89216445.02br Auftrags-Nr.: 106016 Seite 1 von 14
Test Report No.: Order No.: Page 1 of 14

Kunden-Referenz-Nr.: 4501089719 Auftragsdatum: 22.01.2020
Client Reference No.: Order dafe:

Auftraggeber: Forbo-MNowvilon B.Y., De Hobwert 12, 7741 KC COEVORDEN, The Metherands
Client:

Priifgegenstand: Resilient floor covering
Test iterm:

Bezeichnung !/ Typ-Nr.: Sphera SD
Identification | Type No.:

Auftrags-Inhalt: Classification of burning behaviour
Order confent.

Priifgrundlage: EN 13501-1:2007+ A1:2009

Test specification: Classification of burning behaviour
Test methods: Ignitability of products subjected fo direct impingement of flame (EN
ISO 11925-2-2010/C1-2011) and defermination of the burning behaviour using a
radiant heat source (EN IS0 9239-1:2010)

Wareneingangsdatum: 22.01.2020

Date of receipt:

Priifmuster-Nr.: MT20-106016.02

Test sample No.:

Priifzeitrawm: 22.01.2020 - 11.02.2020
Testing period:

Ort der Priifung: Westervoorizedijk 73,

Place of testing: 6827 A\ Amhem, Netherands
Priiflaboratorium: TUW Rheinland Mederand B.W
Testing laboratory:

Priifergebnis*: Siehe Sonstiges / See Other
Test result*

geprift von | tested by

! -
- gl fur ——
12.022020 R. Boerboom L—*‘ﬁf{

Diatum MName | Stellung Diatum Hame | Stellung Unterschrift

Date Name | Posilion Dsde MName | Position Signaturs

Sonstiges | Other: Test resuli- See clause 4 on page 5.

Zustand des Prifgegenstandes bei Anlieferung: Prifmuster vollstandig und unbeschadigt

Candition of the test ifem at delivery: Test itern compiete and undamaged

"Legencer 1= Gehrqut 2-qut 3= pefedgend 4 = ausreichend 5= mangeinat
Piass) = entspricht 0.0 Prifgundage(n)  Fial) - entsprcht nicht 0.0 PIOfNNdIage(n) Mok - nicht anwendbar W = nichl getestet

Legendt 1= very good 2=good 3= satigadony 4= suicient 5=

Pfass) = passad a.m. fesf speciication/s)  Fjal) = falad 2m fest speciications) WA = not appiicable = nt tested

Dieser Prifbericht bezieht sich nur auf das o.g. Prifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prifzeichens.
Thiz fest report onfy relates fo the a. m. fest zample. Withowt permizsion of the fesf cenfer thiz fest report is not permitfed fo be
duplicated in exfracts. This fest report does not entiie fo camy any test mark.

Rl

TUV Rheinkand Mederland BV, - Westervoortsedijic 72 - ML -5827 AV Amihem - Tel: +31 B8 BE3 7 BEE - Faxc +31 83 888 7 E70
Mail: irfo @l tuv_com - Wieb: wenw.tuv.cominl
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=2 QS A - Fire Test / Sphera SD

Produkte “ . -
Products A TUVRheinland
Prifbericht-Nr.: 89216445.02br Seite 2 von 14
Test Report No.: Page 2 of 14

Liste der verwendeten Priifmittel
List of used test equipment

Priifmittel Priifmittel-Mr. / 1D-Hr. Hachste Kalibrierung
Test equipment Equipment No_ 1 ID-No. MNext calibration
Flooring Radiant Panel ADD9S29 20.08.2020
Anemometer AD19E89 26.09.2020
Scales ADOTED 14.09.2020
Thickness gauge ADDS04 17.01.2021
Metal ruler 1 ADTTSS 12122020
Yertical ignitability test cabinet ADISTE MFA
Stopwatch AD1699 11.12.2020
Metal reference plate ADDB13 12.12.2020
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=2 QS A - Fire Test / Sphera SD

Produkte § : ®
Produth A TUVRheinland
Priifbericht-Nr.: 89216445.02br Seite 3 von 14
Test Report No.: Page 3 of 14
Produktbeschreibung
Product description
Product identity Sphera SD Weight (g/m?) 2900*
Product type EATOQERActE 0/ 0, Total thickness (mm) 2.00*
covering
* applicants deciaration
Figure 1, Picture of the recaved sample (surface) Figure 2, Picture of the receved sample (back)

Rev:01
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=2 QS A - Fire Test / Sphera SD

Produkte i : L
Froducts A TUVRheinland®
Priifbericht-Nr.: 89216445.02br Seite 4 von 14
Test Report No.: Page 4 of 14
Absatz EN 13504 -1: 2007+ A1: 2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Prifungen !/ Requirements - Tests Measuring resulfs - Remarks | Evaluation

Construction data (indicative) of the product obtained by the testlaboratory after pre-

conditioning
01-4.3-P.02-322-WiH

Test conditicn

23 = 2°C and 50 = 4% relative humidity

FPre conditioning, duration

z 48 h & until constant mass i achieved

Total thickness (mm)

21

Tatal mass (g/m?)

2957

Density (kgim?)

1408

Node: the defermined construchion dafa are used for deferminsbion of consfant mass, the used festmethod s not in socordance
with the defermination of consiruction data according the specification sfandard, Therefore the fesiresults should be handled as

it

Ignitability of products subjected to direct impingement of flame

EN IS0 11925-2:2010/C 122011

Diate of teating

11.02.2020

Pre-conditioning, climate

23 = 2°C and 50 = 4% relative humidity

Pre-conditioning, duration

z 48 h & until constant mass i achieved

Description of substrate

Fibre cement board, thickness & £ 2 mm),
density 1500 + 200 kg/m? conforming to
EM 13235:2010

Flame application Surface

Flame application time (z) 15

Requirements aceording EM 13501-1:2007+A1:2009 See clause 5

Test result(s)

Orientation Length Width

Test sample 1 2 3 1 2 3

Ignition of the sample Yes | Yes | Yes | Yes | Yes [ Yes
Flame tip reached 150 mm above the application point Mo Mo Mo Mo Ho Mo
Dwration after application when the flame tip reached the | /A | WA | WA | NA | NA | NIA
150 mm above the application point {3)

Extent of damaged area, length {mm) o8 43 45 40 41 36
Extent of damaged area, width {mm) 12 11 10 10 10 10
Material melis es | Wes | Yes | Yes [ Yes [ Yes
Shrinks away from flame without being ignited Mo Mo Mo Mo Mo Mo
After glowing Mo Mo Mo Mo Mo Mo
;aprgll_ng dropletsiparticles which caused ignition of filter No Mo No Mo No No

[Rodbo
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=2 QS A - Fire Test / Sphera SD

Produlte " . ®
gt A TUVRheinland®
Priifbericht-Mr.: 89216445.02br Seite 5 von 14
Test Report No.: Page 5 of 14
Absatz EM 13501-1:2007+ A1:2009 Messergebnisse - Bemerkungen | Bewertung
Clause Anforderungen - Priufungen / Requirements - Tests Measuring resulls - Remarks | Evalualion
3 Determination of the buming behaviour using a radiant heat source
ENIZ0 9239-1:2010
Date of testing 11.02.2020
Pre-conditioning, climate 23 £ 2°C and 50 4% relative humidity
Pre-conditioning, duraticn z 48 h & until conatant mass is achieved
Description of subsirate Fibre cement board, thickness 8 + 2 mm,
density 1800 + 200 kg/m? conforming to
EN 132382010
Fixing method The samples are glued to the substrate with
Eurgcol 540.

Requirements according EN 13501-1:2007+ A1:2009 Seeclause 5
Test result(s)

Test sample 1 2 3 4 Mean
Orientation (Length: T, Width: T ) t T T T T
Flame spread (cm) 10 10 10 10 10
CHF / HF-30 (kWim?) 21089 | =109 | =109 | =109 | =10.9
Maximum light attenuation (%) 3.7 38.0 334 339 3541
Smcke production (36.min) 54 48 g2 101 94
Obsensations:

Specimen 1. 2, 3 and 4: Flashing. transitory- or sustained flaming are observed.
Specimen 1. 2, 2 and 4: Extinguished naturally before the end of the test duration.

4 Classification of buming behaviour
EN 13501-1:2007+A1:2009
The product, Sphera SD, in relation to its reaction to fire behaviour is classified: Bn
The additional classification in relaticn to smoke production is: 31

Reaction to fire classification : Bs — 51

Field of applicaticn
- As a floor covering in accordance with the nominal product parameters given on page 3.
- On end use substrates of classes A1 and A2-51,d0 according to EMN 13238:2010.
- Glued down with Eurocol 540.

Statements

- This document does not represent type approval or certification of the product.

- The test results only relate to the behaviour of the test specimens of the examined product
under the -particular conditions of the test in laboratory conditions; they are not intended to be
the sole critenon for assessing the potential fire hazard of the product in use.

- The validity of this report will expire directly after alterations or modifications of the examined
product {combination)(s) andfor the criteria.

[Rodbo .
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=2 QS A - Fire Test / Sphera SD

Produkte i i &
Eroducts A TUVRheinland®
Priifbericht-Nr.: 89216445.02br Seite & von 14
Test Repart No.: Page € of 14
Absatz EM 13504 -1: 2007+ A1: 2009 Messergebnisss - Bemerkungen | Bewerfung
Clause Anforderungen - Priifungen / Requirements - Tests Measuring resulls - Remarks | Evaluation
5 Potential classes of reaction to fire performance for floorings
EN 13501-1.2007+A 12009
Clazs Test method(s) Classification criteria Additional classifications
EN IS0 11822 AT =30°C; and
and Am = 50 %; and -
=0 {i.2. no sustained flaming)
Aln EN IS0 1716 PCS = 2.0 Mdikg * and
PCE = 20 Mdim? & and
PCE = 1.4 MJim? © and )
PCE=20 Mlkg®
EN IS0 1182 AT =30°C and
ar Am = 50 % and -
=208
A2 EN IS0 1716 PCE =30 MJikg 2 and
" and PCE =40 Mlim? & and
PCE =40 MJim? © and )
PC5=30Mlkgd
EN IS0 923581 ¢ CHF = B.0 kWim?® Smoke production 9
EMN IS0 92381 " CHF = 8.0 kWim? Smoke production @
and
Br EN IS0 119252 ™ | Fs = 130 mm within 20 s -
Exposure =153
EM IS0 923581+ CHF = 4.5 kWim= Smoke production @
and
. EN IS0 11925-2 & | Fs = 150 mm within 20 = -
Exposure =153
EMN IS0 92351 = CHF = 3.0 kWim= Smoke production ¢
and
Dn
EM IS0 11925-2 ™ | Fs = 150 mm within 20 s
Exposure =158 B
Ex EN IS0 11925-2 & | Fs = 150 mm within 20 = )
Exposure =158
Fa Mo performance determined
' For homogeneous products and substantial components of non-homogenecus products.
b For any extemal non-substantial component of non-homogeneous products.
: For any intemal non-substantial component of non-homogeneous products.
“ For the product as a whole.
b Test duration = 30 min.
' Critical fux is defined as the radiant flux at which the flame extinguishes or the radiant flux after a test period of 20 min,
whichever is the lower [i.e. the flux comesponding with the furthest extent of spread of flame ).
o 51 = Smoke £ THD % minutes:
52 =not 1.
- Under conditions of surface flame attack and, if appropeiate to the end wse application of the product, edge flame
attack.
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=2 H 9= A - Emission Test

e f- ¢\“\“\\"-/\"/I,"/"/.,
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«% eurofins iz 2 DANAK
Product Testing N

Eurofins Product Testing A'S
Smedeskavvej 38

Forbo Novilon B.V 8464 Galten
Parallelweg 45 Denmark
7741 KA Coevorden CustomerSupport@eurofins com
NETHERLANDS www.eurofing com/VOC-testing
VOC EMISSION TEST REPORT
Indoor Air Comfort GOLD®
1 April 2020

1 Sample Information

Sample name Sphera EC
Batch no. 59657
Production date 27/01/2020
Product type PVC flooring
Sample reception 30/01/2020

2 Brief Evaluation of the Results

Regulation or protocol Conclusion Version of regulation or protocol
“F-rench \H: Regulation gm?‘m; sl:s)rch and May 2014 (DEVL1101903D and

French CMR components Pass Regulation of April and May 2008 (DEVP0S08633A and
DEVPOS10046A)

Italian CAM Pass Decrea 11 January 2017 (GU n.23 del 28-1-2017)

ABG Pass Anforderungen an bauliche Anlagen beziglich des
Gesundheitsschutzes (ABG), Entwurl 31,08 2017/August
2018 (AgB8)

Belgian Regulation Pass Royal decree of May 2014 (C-2014/24238)

Indoor Air Comfort™ Pass indoor Air Comfort 8.0 of February 2017

Indoor Air Comfort GOLD® Pass indoor Air Comfort GOLD 6.0 of February 2017

Formaldehyde Emission Class® E1 EN 16516 - October 2017

Blue Angel (DE-UZ 120) Pass Resillent Floor Covering, February 2011

BREEAM International Exemplary Level  BREEAM international New Construction v2.0 {2016)

LEED v4.1 Compliant LEED v4.1 for Bullding Design ana Construction (July,
2019) Beta

BREEAM” NOR Pass BREEAM-NOR New Construcion v1.2 (2019)

Full detads based on the testing and direct comparison with dmil values are available in the following pages

Ml o g ap

Malene Laugese! Janne Rothmann Norup
Analytical Service Manager Analytical Service Manager

The results are anty vald for the tested sample(s)
This report may only be copied or reprintad in its entity, parts of 1 only with a weitlen acceptance by Eurcfing

392-2020-00053501_A_EN Page 1 of 19
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<~ eurofins

Forbo Mowvilon BV
FParallelweg 45
7741 KA Coevorden
METHERLAMDS

oy
— g DANAK

-‘-":,_,.ﬁ : TEST Pasyra. it
""'-r‘.?.h

Eurafins Product Tasting A'S
Smedeskovvej 38

464 Galtan

Denemark

CustomerZupporbi@leurofins com
wvy ELroling. comWVOC-testing

VOC EMISSION TEST REPORT

CDPH
1 April 2020
1 Sample Information

Sample narme Sphera EC

Batch no. 59657

Praduction date 2H02020

Product type PYWC flocring

Sample reception 30/01 /2020

2 Brief Evaluation of the Results

Regulation or protocol

Conclusion

Version of regulation or protocol

CDPH

Fass COPHEHLES andard Methad V1.2, [January 2017)

[Rodbo

Full detalls based on the testing and direct comparisen with limil values are available in the olowing pages

Mg

hhalene Laugessn
Anadyticai Service Nanager

Tha resulis arm only wald for the Iesied sampids).

s Vg

Janme Rothmann Naorup
Anabytical Service Merage

This report may only s copled or reprinked in its enlily, paes oF & orly with & wrillen sccaptance by Eurcfing

392-2020-00053501_H_EN

FLOORING SYSTEMS

Paga 1 of 11

42



=2 H 9= A - Emission Test
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Testing o

<~ eurofins
Product

=
=

Eurafing Product Testing AMS
Smedeskovwej 38

Bdi4 Galten

Cmnmark

Forbo Movilon B.V.
Farallelweg 45
7741 KA Coevorden

[ rS fi
NETHERLANDS ustomerSupporti@ewrofins com

wiww. e urofing.com VO C-iesting

VOC EMISSION TEST REPORT
Indoor Air Comfort GOLD®

1 April 2020
1 Sample Information
Sample name Sphera SD
Batch no 59555
Production date 2702020
Praduct type PV C flooring
Sample reception 3000172020

2 Brief Evaluation of the Results

Regulation or protocol Conclusion Version of regulation or protocol
French VOC Requlation rmﬁq Ragulation of March and May 2011 (DEWL1 1018030 and
= if\ A+ DEVL11048754)
WPt

French CMR components Pass Regulation of April and hay 2009 (DEVPIS08EIIA and
DEVPORID0464)

Italian CAM Pass Decres 11 January 20717 (GU n.23 del 28-1-2017)

ABG Pass Anforderungen an bauliche Anlagen beziglich des
Gesundheitsschutzes [ABG), Entwur! 31.08 201 TiAugust
2018 (AgBB8)

Belgian Regulation Pass Foyal decres af May 2014 (C-2004/242538)

Indoor Alr Comfort™ Pass Indaar Air Camfan &0 of February 2017

Indoar Alr Comfort GOLD® Pass Indar Air Gamfort GOLD 6.0 of February 2017

Farmaldahyde Emission Claasi E1 EM 16616 - Octobar 2017

Blug Angel (DE-UZ 120) Pass Resdlient Floor Covering, Febreary 2011

BREEAM Intarmational
LEED wd.1

Exemplary Level
Compliant

BEREEAM® NOR Pass

BREEAM Intemational Mew Construction vZ.0{2016)

LEED v4.1 for Buliding Dasign and Construction (July,
2019) Bata

BREEAM-MOR Mew Construction vi_2 [2018)

[Rodbo

FLOORING SYSTEMS

Full detadls based on the tasting and direct comparison with Amit values are aveliable in the following pages

Ml g

Malene Laugesen
Anaytical Servioe Manager

Tha reeults ane only valid for the tesied sample(s).

o g Niap

Janne Rothmann Mormp
Analytical Service Manager

This regeel may anty be copled or reprinted in its entity, parts of it anly with a witen acceptance by Eurofirs.

392-2020-00063502_A_EN

43
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=2 21F A - Acoustic Test

CWEMR-302A  Application date: 08-01-18
R.E. N 20177-CQy

FLOGRING SYSTEMS Page: 1/3
Impact noise efficiency AL of a floor covering
(1ISO 10140-3 ; ISO 717-2)

|5ize and specifications of the acoustic test chamber fulfill standard 150 10140

Testing date: 17003720 Manufacturer: FORBO COEVOI Product name: SPHERA ECISDy
Jitem n*: 4500005 Batch n”®: 60188 Roll n°:
Jumbo roll n®: SICn™ Manufacturing date: 210220

Sample specifications

W eight per unit area (g/m?): Wear layer thickness (mm}:
Size (cm): Compact layer thickness (mm):
Foam layer thickness (mm):
Total thickness (mm):
Testing parameters Adhesive: W1
Weight (g/m?):
Dirying time:
Concrete surface temperature (C): 20 Reiceiving room volume (m®): 76,6
Moisture level {(%): 68,9
Microphones number and locations: Location: A
Operator. Y5

\Vizible damages on sample due to the test:

INotes:

T e o = B B ] ] D= I e oo o oo ol |
Moise level on

concrete floor (dB) T44|6V.2( 11| 677 | TO3| 678|670 604 | 711|725 741 | 755 | 7.8 | 71| 7To.8| 755 745|729
MNoiselevelon | nol gg| 34| 12| 20| 02| 08| 22| 11| 14| 18| 25| 20| 20| 33| 445280
sample (dB)

Measured values

AL = 3 dB{a)
Alw = 3 dB
ACi = -2 dB
Lnew= 77 dB
Requested by: Performed by: ¥5
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=2 21F A - Acoustic Test

Size and specifications of the acoustic test chamber fulfill standard 150 10140
Testing date: 17320 Manufacturer: FORBO COEVOI Product name: SPHERA ECISD
fitem n®: 4500005 Batch n®: 60188 Roll n®: 0
Jumnbo roll n®: 0 SC 0 Manufacturing date: 2102720
a0
&0
1 ’f‘rf‘h—“\-.ﬂ_o—"‘—'ll-..\_‘_'\-‘
4
RAFSNANDE
TVIVINGT
_ 60
o 1
=
T
-
: 1
5
§ A0
-E —— Moz level an WE'.E'IIH'I:E-:
B
R
it —B— Noise leved on sample (d8)
s |
Ea
g1
30
20
10
T ) |
."'..'
1 . |
LN et ertet]
02 \t \l"'rT r T T T
125 250 500 1000 2000 4000
Frequency (Hz)
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=2 21F A - Acoustic Test

FLOORING S¥STEMS Page: 33
Standardized in-room impact noise Lne
(ISO 717-2 ; NF 8$31-074)
|Size and specifications of the acoustic test chamber fulfill standands 150 10140
Testing date: 170320 Manufacturer: FORBO COEVOI Product name: SPHERA ECISD
Jitem n®: 4500005 Batch n™ 60188 Rall n®: 0
Jumbo roll n®: 0 SCn" 0 Manufacturing date: 2110220
_Frequen{:'ﬂHz] 100] 125] 160] 200 250] 215] 400 ] 500 630 ] 500 1000] 1250] 1600] 2000] 2500] 2150]Lnew (dER
In-r00m noise | oo 0| ga | 67.2| ee4 | 0| ses| 71.4| 71| 712| 70s| 712 | 701 | 705|718 | 715|eer| 770
level (dB
20
80
] ATt H'\‘i
¥ YT '
[i-i]
) 1
-]
3
® 50
A {
[
g —%— I-Foom noise level (dS)
_IIE 4
] 40
M 1
=
£
8
& {
30
20
10
1]
125 250 500 1000 2000 4000
Frequency (Hz)
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